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/000N
00
692020 Steering Mount Assembly
NO. type English name QTY
1 692022 Left bracket 1
2 6B-T-97-3-20 Flat washer 6
3 692110 13-inch tires 2
4 (B896-86 16 Opening retaining rings 3
D 692025 Bushings 1
6 692026 Rocker arm 1
W g GB-T16674-1-M8X55 holt 1
9
10 692019 Bushings 2
11 GB-T16674-M8X25 bolt 2
12 (B6182-M8 nut 3
13 692024 Right bracket 1
14 692027 Front beams 1
15 692028 Connecting rod 1
16 692029 Bushings 1
17 (B-96-10 Flat pads 2
18 GB-T16674-M10X65 holt 1
B 19 B6182-M10 nut 3
20 692062 Spherical bearings 2
21 692063 Steering linkage 1
a | 22 GB-T2672-M10x35 holt 2
@ | 23 GB-T6170-M10 bolt )
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000\

(2022.01.17)

NI

092167

Y154

692167 power pack YH84

NO. type English name QTY
1 LCIP85FA Loncin Power 1
2 692169 Power baseplate |
3 GB-T16674-M10X40 bolt 4
4 692107 With wheels 1
5 692007 key 1
6 692002 Electromagnetic clutch |
T 692008 Bushings I
8 GB-T-93-12 Bullet pads 1
9 692179 bolt 1
10 692114 bracket 1
11 692102 With wheels 1
12 6202-GBT276-94 bearing 2
13 GB T894 1 15 Retaining rings 1
14 692119 Bushings 1
15 (B-96-8 Flat pads 1
16 GB-T16674-M8X55 bolt 1
17 692009 Power pulley limit lever A 2
18 (B845-85-ST4. 8x9. 5 SCTew 2
19 GB-T16674-M8X60 bolt 4
20 (B-Th287-8 Flat pads 4
21 (B6182-M8 nut 6
22 692137 Connecting rod 1
23 111145 Spherical bearings 1
24 111146 Spherical bearings 1
25 B-T-70-M8X30 screw 2
26 GB-T6170-M8 nut 1
21 111144 nut 1
28 114004 spring 1
29 692065 fuel tank 1
30 692066 Fuel tank cover 1
31 692067 Rubber sleeve 4
32 (B-96-8 Flat pads 4
33 GB/T 5287-8 Flat pads 4
34 (B-T6563-M8X30 SCTew 4
35 692199 Stent R 1
36 692200 Stent L 1
37 692188 vitta 1
38 692189 Tubing clamps 2
39 692470 Throttle control pull wire 1
40 692338 spring 1

10
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692220 Straw Box Assembly (210L)
NO. type English name
Q> 69 box cover
69 handle
69 box frame
69 Support frame
O 69 Support rod
69 Nylon straw bag
11 Rear handle
Y017 Hub cover
Q> GB-T818-¥5X30 screv
0 B-T818-M5¥25 screw
1 (B6182-M5 nut
2 (B845-85-ST4. 8X30 screv
8 10
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1 5 7 8 10 11 12 13 14 15 16 17 18 19 20
A 24 26 A
B B
C C
P
11 —
14
D 13 D
50
. 692250 (YH8D)
692250 Chassis Assembly (YH84)
22 0. _type_ nglish name v —
692289 Rotate the bracket R
21 gg%ggg Rotate bracket L
nut
@ %%ﬁ%%zﬁhl{g nut |
02" nut
) 692292 Connecting rod E
16 gg%gﬂ chDassis
uct
17 gg%gg 3])uc'c cover
inch hinge
S B845-85-5T4, 82. 5 screws 20
g 18 (B845-85-ST4. 223 screws
L) ear wind duct
12 ' B0 TR
> uct cover
notherboar
10 ) 15 69224 herboard
113001 Hbouslngs 4
S ° ° (B-T276-94-6205 earing 4
11 e 6 o 25 GB-T893 1-1986-b2 Retaining rings 4
F 4 . - . 114006 Blade spindle F
@ i 20 692299 ]gla]_pn_ﬂesmﬁ 61150
Q ) ¢ 21 692243 ade pulTey
g % GB TH287-1985-8 FI l;ey d 2
P -1985- at_pads 3
8 @} e %‘é 692176 0 1
B | 20 | GB-T16674-1996-N8X20 0 ﬁ—
N P [ gp- -1996-}8X40 0
@ 26 il SRIF] 7 Tnch blade R
28 692288 Blade holder-R
ﬂ 29 101201-4 Blade holder
& i) U g(l] 38%121(1)131 17Blinch bladetL
aﬁe gasEe n
G b @ i 19 2 38-24UNF2B holt G
33 692177 3 bolt
5 gg gg%g PulTey bracket
Sprin
1 58 36 1140: Bushings
37 6921 With wheels
7 29 3% 3] Bushings —
zg GB-96-8 Fli’i)t 1pa s
= 1996~ i
A 3 S [N i e—— 11—
© % 2 692081 Bushings
> 3l 692306 Hexagonal band HAA
il 47 ) 4 692232 P_ﬂ'g_l"_'_l_u ely init Lever H
3 5 103105 Plastic nut
46 Y03104 Vater interface
46
47 Y03119 0-ring seal
45 Y] 692262 ChassTs [inkage
19 692019 ushings
55 (50 | GB-T16674-WBYZ5 bolt
51 692367 Chassis wheels
11 52 692373 Axle bushings
53 GB-T16674-M8X100 olt
54 692427 84 chassis protection R
55 692428 8L {ulm_ishis 1plrdotectidon L
56 692431 wheeled guar
57 GB-1845-85-ST4. 873 screw
I 849 50 5 57 51 52 53 2022.03.18 I
@ 58 Flat pads
a [59
<> 60
@ _
J J
1 | 5 7 8 10 11 12 13 14 15 16 17 18 19 20
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1660

1 87— -
12 /692390 692359
Dn ] _n] & )
065 E—z . 13 I:'\692407
1425
=TI 1o ol
le)
[ ™~892405 ™692405 | | T692405
il
T o —

980
234 82412 892412
856 692392
/692391
966
692400

1 69239 2 1345
2 69239 1 970
3 692392 4 843
4 92405 3 970
5 92407 1 970
6 692412 2 353
7 692395 8 132%82
8 (B/T12-2013-M8+35 16
9 (B/T16674-2016-M8*70 8

(B/T16674-2016-M8*100 2

6B/T16674-2016-M8*50 2

GB/T16674-2016-M8*15 10

GB/T6182-2016-M8 40

4 92397 2 1660
5 692408 963
6 692410
7 692411




] 2 J 4 D 10 11 12 13 14 15 10 17 18 19 2()
692477 VH84 framework
NO. type English name QTY
1 630080 Gearbox ]
2 692163 Reverse switch bracket ]
3 115041 Micro switch ]
4 B-T818-M3X20 screw 2
H GB-T889-1-M3 nut 4
6 (B-T6563-M8X20 screw B <1>
7 692109 15-inch tires 2 54
8 Y01209-5 key )
9 (B896-86-16 Retaining rings 3
10 114058 Flat pads 2
11 692103 With wheels 1
12 B-T894-1-16 Retaining rings ] H
13 692048 Gear output board 1 5
14 692030 Main rack ] S 61
15 GB-T16674-M8X60 bolt 18 = .
16 (B6182-M8 nut 34 s \
17 692049 bracket 2 .
18 GB-T16674-M8X20 bolt 6 i
19 Y01303 spring )
20 692149 bracket ]
91 692150 Gear lever 1 - U b2
22 692180 Shift jacket 1 ®
23 692152 Bushings 1
24 692153 spring )
25 GB-T16674-M10X75 bolt 2
26 (B6182-M10 nut 3
Al GB-T16674-M10X60 bolt ]
28 112012 handle 2
29 692155 Connecting rod ]
30 111142 Ball head club ]
31 GB-T6170-M8 nut 1
32 (B97-1-85-8 Flat pads 8
33 0501-8 R pin 5
34 692104 With wheels 2
35 692111 Bushings 2
36 (B8931-28 Retaining rings 9
37 6001-2R bearing 2
38 GB-T16674-1-M8X45 bolt 2
39 692112 With wheels 1
40 692113 Bushings 1
41 (B-96-1985-8 Flat pads 1
42 GB-T 70.2-M8X45 screw 1
43 A98 Type A V belt 1
44 692131 Brake lever assembly |
45 692136 pedal 1
46 692135 16 pressure plates 6
47 692182 Brake pull cord 1
48 114003 Bushings 1
49 692141 Seat floor 1
50 115033 seat 1
h1 GB-T16674-M8X15 bolt 4
b2 (B-T-93-8 Bullet pads D
h3 GB-T16674-M8X25 bolt Bl <>
b4 692142 Spring top plate 2
b9 692143 Bushings 2
b6 692144 spring 9
b7 692146 Switch the contact plate 2
58 GB-T-2673-2-M8X100 SCTew 2
h9 692139 Switch bracket ]
60 115041 Micro switch ]
6l 115042 Micro switch ]
62 GB-T818-M3X30 screw 2
63 (B845-85-ST4. 8X9. 5 screw e <>
64 692127 Right pedal bracket 1
65 692129 Right pedal bracket 1
66 692147 Right pedal 1
67 692361 YH84 Right guard ]
68 692365 Protective cover small cover R ]
69 692183 Left pedal bracket 1
70 692184 Left pedal ]
71 692185 Left pedal bracket 1
72 692379 96-84 left protective cover 1
73 692366 Protective cover small cover L | o
14 (B-96-8 Flat pads 13 ¢
75 692157 P-gear bracket | <
76 692160 P-stop control bracket 1 (gé;///////
17 692161 P-gear connection rod 1 Cr —
78 114057 Bushings 3 ‘ LA
79 (B-96-6 Flat pads 1 e
80 (B-T16674-M6X25 bolt ]
81 692239 Throttle handle 2
82 (B-T16674-M6X35 bolt 1
83 (B6182-M6 nut ]
84 (6B-96-5 Flat pads 2
85 0501-6 Q0 pin 2
86 692089 Turn up the rear stand |
87 692085 Turn up the front bracket 1D
88 692087 Linkage linkage KD
89 0501-10 R pin D
90 (B-T-848-10 Flat pads 1>
91 692095 bracket ]
92 692096 Turn up the lever 1
93 692181 Turn up the sheath 1
94 114017 Bushings 1
95 GB-T-5287-8 Flat pads 1 80 /17 /46
96 692097 Turn up the linkage ]
97 (B109-86- 8X16-H High wheel rivets ]
98 692237 Throttle controller ]
99 810015 Bushings 1
100 810016 spring 1
101 GB-T16674-M8X35 bolt ]
102 692233 Gearbox pulley limit lever A ]
103 692234 Gearbox pulley limit lever B 1
104 692235 Gearbox pulley limit lever C 2
105 692053 Spindle teeth 1
106 692054 axis 1
107 692057 Steering wheel sleeve 1
108 111303 steering wheel 1
109 111302 Steering wheel 1id ]
110 GB /T 96.1-8 Large washers 1
111 GB-T879-1-6X30 pin 1
112 (B-T-97-3-20 Flat pad 20 1
113 692051 Scallop teeth 1
114 692055 S Bushings 1
115 692058 upport seat 1
%%6 GB-T16674-M8X40 ?olt 2 oo
7 692059 platen 1
118 692339 Bushings 1 (2022'03'19)
119 692060 Bushings 1 (][]
120 692227 Rotate bracket L ]
121 692228 Rotate bracket R 1
122 692309 Rear panels |
123 692225 Suspension bracket 2
124 692380 Protection 2
125 692315 Hooking 1
126 GB T 14-M8 35 Carriage bolts 2
127 115031 Stroke switch ]
128 692046 Bracket L 1
129 692047 Stent R 1

&I
131 <

1 2 J 1 0 b T 8 9 10 [ 12 13 14 19 16 17 18 19 20
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